VENOM WILLY'S 125CC MINI JEEP
PARTS CATALOG




| |

VENOM WILLY'S 125CC MINI JEEP PARTS LIST
Item Code specification | Quantity
1 SLJ-DG006 cushion 1 Pieces
1-1 Hexagon flange with tooth nut M8 4 One
1-2 |DD-FM-002 Flange face self-locking nut M8 4 One
2 SLJ-AG012 Rear fender (right) 1 Pieces
2-1 |JL-DB-C004 Hexagon socket head bolt M6*20 21 One
2-2 SLJ-FBOO8 Rubber mat D6.5*D16*3 13 One
2-3  |DD-FM-007 Flange face locknut M6 25 One
3 SLJ-AGO11 Rear fender (left) Pieces
4 SLJ-AG002 Main plastic parts Pieces
4-1 SLJ-FBOO1 Rubber mat ©6.5*D20*3 13 One
4-2  |DL-ZG-A001 Cross recessed pan head tapping screws ST4*12 5 One
5 SLJ-AG008 Pedals 1 Pieces
6 SLJ-AG009 Front cover 1 Pieces
7 SLJ-AG010 Front panel 1 Pieces
8 LSL-FFO12 Spring buckle 2 One
8-1 |IL-SZ-D006 Cross recessed countersunk head bolt M4*12 8 One
8-2 |JL-FS-013 Locknut M4 8 One
9 DD-HY-001 hinge 2 One
9-1 |JL-SZ-D003 Cross recessed countersunk head bolt M6*16 12 One
Steering wheel assembly Part 2
10 ClJ-Kco10 steering wheel 1 Pieces
10-1 |JL-DB-C001 Hexagon socket head bolt M6*12 3 One
11 Steering wheel cover 1 Pieces
12 CJJ-KD004 Universal joint 1 set Self-locking bolt
13 CDL-1B010 Ball pull rod (left) 60mm long 1 root
13-1 |JL-TD-004 Spring washer M10 2 One
13-2  |JL-KC-001 Slotted nut M10 2 One Ball lever comes with
13-3  |JL-KK-006 Cotter pin ®3*30 2 One
14 CDL-1B011 Ball pull rod (right) 220mm long 1 root
15 CJJ-KA027 Directional column (top) 1 Pieces
15-1 |Cl-KA027 Directional column (top) 1 Pieces .
- - Whole set. Self-locking nuts
16 ClJ--KA029 Steering wheel mount 1 Pieces
17 CJJ-KA028 Directional column (below) 1 Pieces
18 ClJ)-MP0O14 Steering column bearing 1 Pieces
18-1 |CDL-BA0O5 Deep groove ball bearings 6004 2 One
18-2 |GTL-GZ031 Steering column fixed tube set D25*D21*126 1 One
18-3 |JL-FL-FOO8 Flange bolt M12*60 1 One
18-4 |JL-FM-005 Flange face self-locking nut M12 2 One
18-5 |DD-FL-E046 Flange bolt M12*165 1 One
19 CJJ-KB0O7 Direction machine 1 set
19-1 |DD-FM-002 Flange face self-locking nut M8 2 One
19-2 |SJL-CA003 Direction buffer 130mm 2 sheet
19-3 |HS-TJ-E003 U-bolt M8 2 One

i-1=— 00 o 1 S l
2-3=—0 O 2_1___.,[ ;_1: | 1
4-1=—03 2_3=—{0
2-3=—0|
8= % m._l-—_-..--.
i 3 5 Em e
'
1-2
TETT =21
0000 -—~2-2
0000 =2-3
13- 1= o
13-2=-

13320

18

18-5 =—

20 CDL-FC045 Tyre tire 2 One el Y ) el Y2 W -
21 CDL-EC032 Wheels 2 One Sy
22 CDL-CA007 Front wheel holder 2 One l
22-1 |DL-SC-012 Cap nut M10 8 One il ——28
23 |zDL-CC004 Disc brakes (front) D130*p4a7*4 2 sheet =24 -2
23-1 |JL-SZ-D004 Cross recessed countersunk head bolt M6*12 12 One
24 CJJ-CGX07 Lower rocker Pieces
24-1 |JL-FL-E013 Flange bolt M10*75 One ‘F‘EE‘E‘F‘E
24-2 |DD-FM-003 Flange face self-locking nut M10 *1.25 12 One 4 i =B cC O I e 5
25 CDL-IC019 Lower rocker adjustable ball head 80mm long 2 set Self-locking nuts s 23-1
25-1 |JL-TD-004 Spring washer M10 4 One ’.
25-2  |JL-KC-004 Slotted nut M14 6 One
25-3  |JL-KK-006 Cotter pin D3*40 6 One
26 |JZB-AG0O08 Front shock absorption 275mm long 2 root
26-1 |JL-FL-EO07 Flange bolt M10*45 4 One
27 ClJ-CAT10 Rocker nylon sleeve 16 One
28 CJJ-GA040 Shofar (right) 1 Pieces
29 CJJ-GA039 Shofar (left) 1 Pieces asie
30 CJJ-CGS07 Upper rocker 2 Pieces |Left and right common ¥
31 |cpLicois Rocker ball head 2 set n ) olle I___‘!_,,_3 i
B ¥ w242
25-1 ‘
28-1 _
| [
242 :
Engine Assembly Part 4
32 Intake pipe 1 Pieces
32-1 |SIL-CLO02 Intake tube pad 1 sheet
32-2  |IL-WL-C004 Hex bolts M6*25 4 One 32-1e=
32-3 |DD-TD-002 Spring washer M6 2 One ]’ I_- 32-2
33 FDJ-PZ007 Carburetor PZ20 1 Pieces O Ol=32_3
331 |sIL-cLoo4 Insulation pads 1 One 32'—H
34 FDJ-DA021 Air filter 1 One |
34-1 |DD-BG-001 Air filter hoop 1 One 511*32—2 =49-2
35 |sL-BGOOS tank 1 One 33_1-—0 o | 49-3
35-1 |SL-BGGO4 Fuel tank cap 1 One 34 34— |
35-2 |DD-FL-D004 Flange bolt M8*20 6 One f u’ ; 4*6 45 =48k
35-3 |DD-FM-002 Flange face self-locking nut M8 9 One \ [
36 |zDL-TC001 Oil pump 1 One 33"* _ ( — -
36-1 |IL-FL-CO04 Flange bolt M6*20 1 One ; —=35-3
36-2 |DD-FM-007 Flange face locknut M6 1 One 44
37 SLJ-CQ002 Qil switch 1 Pieces ,
38 SLJ-CLO01 Gasoline filter 1 Pieces 1
39 CJJ-PG030 Universal ball head (orthodontic) 1 Pieces |Borrow GK-6125 .
39-1 |JL-FL-DO06 Flange bolt M8*30 2 One —= 36
40 CJJ-PG031 Universal ball head (anti-teeth) 1 Pieces |Borrow GK-6125 —1 3 ‘
41 CJJ-PG031 Universal ball head (anti-teeth) 1 Pieces |Borrow GK-6125
42 ClJ-PG034 Hanger shaft 215mm long 1 root r .
43 CJJ-PG035 Hanger lever 1 Pieces |
43-1 |CDL-BHOO1 Deep groove ball bearings 608 D22*D8*7 2 One I. T r=359-1 O O I
43-2|SLI-AG001 Hanger handle 1 One —wr=35-3 = ‘ ~ G 49-5 w1 0
44 |c-mPo18 Oil pump fixing plate 1 sheet (. 35-1 43-1 “EEE—FEU-I ‘
45 SJL-AC003 Tubing (small) 1 root |ordinary T TT 1:_.35_2 SI1-1
46 LSL-GBOO03 Carburetor spill spring D10*1*172 1 root |41 laps; common to all models '---- '-E_-:;ﬁ_a 50=— T T
47 SJL-AC004 Rubber tubing D4.5*08.5 . L i
47-1_|DD-KH-003 __[steel buckle 08 10 One &Y 38 & : a
48 |PQG-GK017 exhaust pipe 1 root f i 51-2
48-1 |JL-PD-D002 Flat pad D8*$25*1.5 2 One -, , T * *
48-2  |PQG-DQO01 Exhaust pipe gasket 1 One 2 C/ﬂ_ﬂ M\{y 41 51
49 FDJ-AT006 engine 1 station |Borrow ATV-3125XR-8-S
49-1 |JL-FL-D021 Flange bolt M8*105 1 One
49-2  |JL-NL-D0O04 Hexagon socket head cap bolt M8*20 4 One
49-3 |DD-TD-003 Spring washer M8 4 One
49-4 |JL-PD-DO01 Flat pad O8*D16*1.5 4 One
49-5 |LPJ-P001 Spark plug 1 Pieces |The engine comes with
50 FDJ-TA002 Engine side cover 1 One |Ordinary paragraph
50-1 |DD-FL-C018 Flange bolt M6*25 2 Pieces |The engine comes with
51 CDL-GX051 Small sprocket 5304#;12 teeth 1 One |The engine comes with
51-1 Small sprocket fixing plate 1 sheet |The engine comes with
51-2 |DD-WL-C014 Hex bolts M6*10 2 One |The engine comes with
52 CDL-FC045 Tyre tire 2 One Before and after universal
53 CDL-EC032 Wheels 2 One Before and after universal
53-1 |DL-SC-012 Cap nut M10 8 One SaseeEli Tl ;}1::,-;«__:{(_,.
54 |)ZB-BG0O08 Rear shock 225mm long 2 root 54— ]
54-1 |JL-FL-E007 Flange bolt M10*45 4 One | 58
" 54-2= TSN W
54-2 |DD-FM-003 Flange face self-locking nut M10 *1.25 8 One | a1l TTTI
55 |cl-BGO12 Rear fork 1 Pieces BE-1= 67— 2=
55-1 [IL-FL-E013 Flange bolt M10*75 2 One | L A W
55-2  |CDL-BA003 Deep groove ball bearings 6200 4 One S I 5= 000 _ s
55-3 |GTL-GZ030 Rear fork fixing sleeve 015*011*30 2 One s5-2= 0 ’?‘00
56 |cu-mPo1s Tension sprocket fixing bracket 1 Pieces 69-1
56-1 |GTL-GZ032 Tightening wheel bracket fixed sleeve one D14*010*93 1 One ﬁﬂ-—l I
56-2 |GTL-GZ033 Tightening wheel bracket fixed pipe sleeve two D14*D10*9 1 One _
56-3 |JL-PD-E002 Flat pad D10*D20*1.5 2 One 61 _— 67
56-4 |JL-FL-E022 Flange bolt M10*130 1 One —— :
56-5_|JL-FL-E019 Flange bolt M10*115 1 One .
57 |cbL-Gzoo7 Tightening sprocket 530#;12 teeth 1 One e —
57-1 |HS-LK-010 Hole retainer 032 1 One ui:’i
58 CDL-HDO07 Chain Section 530#;148 1 root | G-
59 DD-QJ-A19 Jack D12*M8*90 2 One ﬁa-]--'t“ o“""
59-1 |JL-PT-004 Hexagon nut M8 2 One 68-2=— O O O O/ as
59-2 |IL-Fs-003 Locknut M8 4 One $7-g=TL M. !
60 |GTL-GZ034 Rear axle right sleeve ©35*30*18 1 One Bipipes
61 CJJ-TBOO7 Magnetic steel fixing piece 1 sheet
62 CJJ-MP0O09 Rear disc brake pump fixing bracket 1 Pieces 54
63 LSL-FFO11 Tensioning chain wheel return tension spring 2 root f
64 CDL-CE021 Rear disc brake disc holder 1 One
65 CDL-CF023 Rear wheel holder 2 One
66 |cpL-cGo10 Rear axle bearing seat FL206 2 set o =00-3
66-1 [IL-FL-FOO3 Flange bolt M12*35 2 One 0 =69-2
66-2 |JL-FL-FO04 Flange bolt M12*40 2 One — (1 8 |
66-3 |JL-TD-005 Spring washer M12 4 One
66-4 |JL-PD-FOO1 Flat pad O12*024*1.5 4 One
66-5 |JL-FS-006 Locknut M12 4 One
67 ZDL-CG005 Disc brake disc (rear) D190*$h36*3 1 sheet
67-1 |JL-FL-DOO5 Flange bolt M8*25 4 One
67-2 |DD-FM-002 Flange face self-locking nut M8 8 One
68 CDL-GG006 Sprockets 530#;39 teeth 1 One
68-1 |JL-FL-DO06 Flange bolt M8*30 4 One
68-2 |DD-TD-003 Spring washer M8 4 One
68-3 |ClI-MPO16 Cylindrical magnet 4 One
69 CDL-CD031 Rear axle L=940 1 root
69-1 |JL-KK-007 Cotter pin 03*40 2 root
69-2 |JL-PD-JO01 Flat pad D16.5*®36*3 2 One
69-3 |JL-KC-005 Slotted nut M16 2 One
69-4 |DC-PT-001 Hexagon nut M27 4 One Rear axle comes with
Electric device assembly Part 5
70 DQL-GK021 Turn lights One |2 before and after (orange)
71 DQL-GK022 Rear taillights One red
72 DQL-DH001 lighter DY100 Pieces
73 |paL-TGoo2  |battery After 12V SAH plus 1 Pieces
liguid GTSL-BS
73-1 |JL-WL-C013 Hex bolts M6*8 2 One Battery comes with
73-2 Square nuts M6 2 One Battery comes with
74 SJL-CC002 Battery straps 1 root
75 DQL-EG008 Main cable 1 set
76 DQL-SG005 buzzer 1 Pieces
77 DQL-WY001 Stabilizer 4 half waves 1 Pieces
78 DQL-GY001 High voltage package DY100 1 Pieces
79 Fuse cover 1 Pieces
80 DQL-TCO01 Fuses 1 Pieces
81 DQL-GH003 speaker 1 One
82 DQL-JD0O01 Relay 1 Pieces
83 DQL-YBO16 Speedometer 1 Pieces
84 DQL-GQO09 Headlight 2 One Left and right common
85 DQL-FEO07 Headlight switch 1 Pieces
86 DQL-FF018 Turn light switch 1 Pieces
87 DQL-FFO019 Horn button 1 Pieces
88 DQL-FA020 Electric door lock 1 One
89 DQL-GG004 Gear indicator 1 Pieces
90 DQL-YB0O15 magnetic steel Line length 560mm 1 Pieces

91 LSL-AG008 Throttle Cable L=800, A+B=150 1 root
92 LSL-BAOO7 Throttle line L=600, A+B=80 1 root
92-1 |JL-SP-A001 Cross recessed round head bolt M4*16 1 One
92-2 |JL-PD-A002 Flat pad D4*D12*1 1 One
92-3 |JL-FS-013 Locknut M4 1 One
93 CJJ-MPO05 Parking films 1
93-1 |DD-FL-D004 Flange bolt M8*20 1 One
93-2 |DD-FM-002 Flange face self-locking nut M8 1 One
94 LSL-FG003 Parking spring 2 root
95 CJJ-FA039 Foot brake lever 1 Pieces
96 GTL-GZ029 Brake lever fixed middle cover D16*D12*51 1 One
97 CJJ-FG007 Throttle lever 1 Pieces
98 GTL-GZ028 Throttle stick fixed middle cover D16*D12*41 1 One
99 LSL-FFO10 Throttle lever return torsion spring 1 Pieces
Front 465mm;
100 |ZDL-BG0O7 Oil brake 545mm); Rear 1 set One for three
2000mm
100-1 |JL-FL-CO04 Flange bolt M6*20 2 One
100-2 |DD-FM-007 Flange face locknut M6 4 One
100-3 |JL-FL-CO03 Flange bolt M6*16 1 One
100-4 |JL-FL-CO07 Flange bolt M6*35 1 One
100-5 |JL-NL-D004 Hexagon socket head cap bolt M8*20 3 One
100-6 |DD-TD-003 Spring washer M8 6 One

05 =

1

(o]

.11

100-2 = T

|- 11

1 100-4 =
100-2 = |
97 = 99 :
ﬂfs ! 100-5 -—" '
— 100-6=-0O O

CJJ-NA019 Front armrest 1 Pieces -

DD-FL-D004 Flange bolt M8*20 2 One
101-2 |DD-TD-003 Spring washer M8 16 One
101-3 |JL-PD-D0O01L Flat pad D8*D16*1.5 2 One —=103=1
102 |C)J-MPO13 Windshield reinforcement tube 1 root o o__ 103-2
103 |CJJ-NA020 Rear armrest 1 Pieces }
103-1 |CJJ-NA020 Rear armrest 1 Pieces
103-2 [JL-PD-M001  [Arc gasket D25*D8*3 4 One —=102 [
103-3 |JL-FL-DO09 Flange bolt M8*45 2 One I ':*lﬂ,_x
103-4 |DD-FM-002 Flange face self-locking nut M8 8 One 1
104 |Cl-MPO11 Spare tire fixing bracket 1 Pieces ° °' ri08-2
104-1 |JL-FL-DOO5 Flange bolt M8*25 4 One O O/f=103-4
105 |CDL-FC045 Tyre tire 2 One Before and after universal 108
106 |CDL-EC032 Wheels 2 One Before and after universal ]
106-1 |DL-SC-012 Cap nut M10 2 One
107 |Cl-MPO10 Petrol barrel fixing bracket 1 Pieces
107-1 |JL-DB-D001 Hexagon socket head bolt M8*25 2 One
108 |sU-QT011 windshield 1 sheet e “
108-1 |GTL-GZ036 Windshield liner D21*O9*P6.5%L12 9 One Windshield 8 (Note: Compatible with Windshield) F :
108-2 |SJL-CA004 Windshield cushion 9 One Windshield 9 (Note: Compatible with Windshield) :: i : * %
108-3 |JL-DB-C005 Hexagon socket head bolt M6*25 4 One 108—1= b" i I —- 104-1 ; ;2 0
108-4 |JL-DB-C007 Hexagon socket head bolt M6*35 5 One g °°'__ 103-4 =111-1 7 \\
108-5 |DD-FM-007 Flange face locknut M6 9 One = u R 4
109 |SIL-CJOO5 Insurance belt (socket) 1 set 1 point 2 of connector socket j-l h - - =ige
110 |Cl-MP0O08 Backrest tube assembly 1 Pieces ™ i
111 |SIL-CI006 Insurance belt (plug) 2 set L s
111-1 |JL-FL-FOO1 Flange bolt M12*25 2 One  |Insurance belt 2 = ‘
111-2 |JL-FS-006 Locknut M12 2 One 108 !
112 |sU-QT010 Gasoline barrel fixed line buckle 1 Pieces 108
113 |SLJ-BGO06 Barrels of gasoline 1 One

Frame Assembly Part 8
114 |ClJ-MPO12 Headlamp fixing bracket 2 One 114 f
114-1 |JL-FL-DO0O8 Flange bolt M8*40 2 One .- l{? i18 .—-! 18-1
114-2 |DD-FL-D007 Flange bolt M8*35 2 One _ L L ‘
114-3 |DD-FM-002 Flange face self-locking nut M8 7 One 4 ™ 122
115 |SLJ-FTO26 Square rubber plug 2 One I . ) ‘ - 118-1
116 |CJJ-AG008 Main frame 1 Pieces g . 5 - 1
117 |SIL-CI004 rearview mirror 2 One Left and right common e I LMt N -_h___,/’ ﬁ ooo-_:iingi TTTTTTTTT
118 |CJJ-MP0O06 Rearview mirror fixing bracket 2 Pieces 114-3= o o 118 2
118-1 |DD-FM-003 Flange face self-locking nut M10 *1.25 2 One 1231
119 |CJ-NA022 Front banister (right) 1 root
119-1 |JL-FL-DO0O8 Flange bolt M8*40 2 One
119-2 |JL-PD-M001 Arc gasket D25*D8*3 4 One
120 |CJJ-NAO21 Front banister (left) 1 root 115 ---
121 |ClI-NCO16 Sprocket bottom guard 1 Pieces
121-1 |JL-FL-DOO5 Flange bolt M8*25 1 One
122 |SIL-CAO05 Insulation pads 1 sheet
122-1 |SU-QT014 Expansion buckle 9 One ;
116=—

ol

1 l‘l-]-“.T I ~=114-2

114-3=--0 O
pr o~ =

]
114

' =119-1

00 =-119-2
0 —~114-3

118 .——]lS-l

—=121-1
—=114-3




	Blank Page
	Blank Page



